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Admitted Patient Transitional Order Sheet
Medical Resident Covered Patients

ALLERGIES:  ______________________________________________________________________________

______________________________________________________________________________

Date & Time Other Orders Prescription and Infusion Orders

Diagnosis: IV Order:
__________________________________________ ___________________________

Activity:
__________________________________________ ___________________________

Diet:
__________________________________________ ___________________________

Other Orders:
__________________________________________ ___________________________

Call medical resident on call (beeper 1700) Pain Medication: First Dose Only:
when patient arrives on floor to examine patient 
and for further orders ___________________________

For Telemetry Patients

1. Notify medical resident on call or code team immediately
for any life-threatening dysrhythmia, change in condition, 
or performance of any of the following orders: __________________________

2. Stat defibrillation of V. Fib or pulseless v. tach., as per 
ACLS guidelines. __________________________

3. Cardiovert v. tach. If unstable and unconscious as per 
ACLS guidelines. __________________________

4. For sustained v. tach. of 30 seconds or more: Lidocaine 
1 mg/kg over 2 min and then: Lidocaine 2 GM in D5W 
250 ml IV at 2 mg/min. __________________________

5. For symptomatic bradycardia: Attach pacemaker pads 
and start pacemaker at 30 MA setting with rate of 50 
beats per minute. Increase MA setting upward until 
capture is attained. Have atropine 0.5 mg at bedside. 
If pacemaker unable to capture or pacemaker is not 
immediately available, give 0.5 mg atropine IV push. __________________________

6. For angina: Stat EKG then nitroglycerin gr 1/150 SL 
stat if not hypotensive. __________________________

7. Supplemental oxygen should be given for all the above 
conditions, to maintain oxygen saturation between 95% 
and 100%. If patient has COPD, maintain oxygen saturation 
between 90% and 95%. __________________________

Signature: _______________________________________

Source: Englewood (NJ) Hospital and Medical Center.


